
REF.NO. 

I 
2 

3 

3 

4 

5 

6 

7 
8 
9 

10 
10 

II 

12 

13 

13 

14 
15 
16 
1.7 

PART 
NUMBER 

-63-

CHASSIS· 
DESCRIPTION SERIAL NUMBER 

HOOD AND FUEL TANK, SUPPORT, RADIATOR, SCREEN AND CONNECTIONS 

23 9S5 DA CAP, FILLER, FUEL TANK, 11/GASKET, 23 977 DA 
23 977 DA GASKET, FUEL TANK FILLER CAP 

354 911 R91 TANK, HOOD AND FUEL, 354 654 R92,' 11/DRILLING DIAGRAM, FZG-4 16 
(WILL WORK FOR 351 499 R7i) 501 To.75925 

179 812 SCREW, CAP, HEX-HD., 5/16-18NC x 1/2" 

10'.j '320 WASHER, LOCK, 5/16" 

354 654 R92 TANK, HOOD AND FUEL, 11/CAP, 23 995 DA, ASSEMBLY 75926 UP 
179 812 SCREW, CAP, HEX-HD., 5/i6-i8NC x 1/2" 
103 320 WASHER, LOCK, 5/ 16" 

j 

351 037 R2 HOUSING, FAN 
171 573 SCREW, SLOTTED-RD-HD., No. 10-32NF x 1/4" 

251 429 RI ELBOW, WATER OUTLET 
179 838 SCREW, CAP, HEX-HD., 31/8-i6NC x 7/8" 
103 321 WASHER, LOCK, 3/8" 

68 870 D HOSE, RADIATOR INLET, 1~3/4" l,D. X 4" LONG, 3 PLY 

•. 
357 870 R91 CLAMP, RADIATOR HOSE (WILL \/ORK FOR 91 406 HA), 
351 031 RI GASKET, RADIATOR FILLER CAP 
351 030 R91 CAP, FILLER, RADIATOR, 11/GASKET, 351 031 RI 

351 878 R91 RADIATOR, 11/0 CAP, ASSEMBLY 501 TO 67952 
352 903. R91 RADIATOR, 11/0 CAP, 

. -
67953 UP ASSEMBLY 

351 477 R91 CHANNEL, RADIATOR SIDE, L.H. 
179 816 SCREW, CAP, HEX-HD., 5/i6-18NC X 3/4" 
179 817 SCREW, CAP, HEX-HD., 5/i6-i8NC X 7/8" 
103 320 WASHER, LOCK, 5/ I 6" 

350 979 R 11 SCREEN, RADIATOR 
144 531 SCREW, MACHINE, SLOTTED-TRUSS-HD,, CD-PLTD.,. 1/lt-20NC X 1/2" 

354 912 R92 SUPPORT, Hooo AND FUEL TANK, 355 483 RJ,'w/DRILLING DIAGRAM, FZG-417 
(WILL WORK FOR 351 50~ R2) 501 TO 75935 

355 483 RI SUPPORT, HOOD AND FUEL TANK (WILL \/ORK FOR 351 508 R3) 75936 up· 
220 064 NUT, HEX,, 1/4-20NC 

179 835 SCREW, CAP, HEX-HD., 3/8- ~6NC X 5/8" , 
144 531 SCREW, MACHl~E, SLOTTED-TRUSS-HD., CD-PL TD., i/4-20NC x 1/2" 

103 319 WASHER, LOCK, 1/4" 
103 321 WASHER, LOCK, 3/8" 

35 252 D CONNECTOR, FUEL PIPE 501 TO 9(l'l3 I 
35 252 DX CONNECTOR, FUEL PIPE, w/NUT, 29 899 D 501 TO 90431 

29 899 D NUT, FUEL PIPE COUPLING 
350 968 RI I Pl PEL:UEL, w(rwo NUTS, 29 899 D - . -

NO. 
REQ'O 

I 
I 

I 
2 
2 
I 
2 
2 

I 
4 

I 
2 
2 

I 

2 
I 
I 

I 
I 

I 
2 

3 
5 

I 
4 

I 
I 
I 

2 
:IJ· 
4 

2 

I 
I 
2 

I 
- . 




